




Lyndon B. Johnson School of Public Affairs 
-Policy Research Project Report 
Number73 

Environmental 
Permitting in Texas 

A report by the 
Environmental Permitting Policy Research Project 
The University of Texas at Austin 
1986 



Library of Congress Card Number: 86-81330 
ISBN: 0 -89940-675-0 

ci 1986 by the Board of Regents 
The University of Texas 

Printed in the U.S.A. 
All rights reserved 



ENVIRONMENTAL PERMITTING IN TEXAS 

Table of Contents 

ABSTRACT 1 

List of Abbreviations 2 

List of Acronyms 3 

FOREWORD 5 

PRP TEAM MEM3ERS 6 

INTRODUCTION 8 

1. Executive Summary 10 

1.1 The Study 10 
1.1.1 Study Focus 10 
1.1.2 Phase 1: Overview of Environmental Permitting in Texas 10 
[...]
a municipal wastewater treatment facility are controlled. Three different 
but integral components of the permitted sewage treatment process were 
considered . First, the physical characteristics of the facility and 
operational procedures employed at the facility were investigated. Second, 
the permitting process imp l emented by the TDWR and the EPA was reviewed, 
focusing on questions of efficiency, effectiveness, and the extent to which 
federal and state statutes enable regulatory agencies to regulate cross­
media transfers and to enforce those regulations. Compliance by the 
permittee and enforcement efforts by the regulator were also considered in 
this case study. 

The study is based on interviews with regulatory officiaJs, municipal 
officials, and treatment plant personnel, and on a review of the permit 
file . 

6.Z Site Characteristics 

The Walnut Creek Plant site is located at 7113 Martin Luther King 
Boulevard (FM 969) in Travis County, Texas. The effluent is discharged 
into Walnut Creek and is carried into the Colorado River in segment no . 
1428 of the Colorado River basin. The receiving water is used for contact 
and noncontact recreation, propagation of fish and wildlife, and the 
discharge of domestic raw sewage. The TDWR issues the permit under number . 
10543-11; NPDES permit number TX0046981. 

The city of Austin's Walnut Creek wastewater treatment facility was 
placed in service in 1977. The first permit was issued to the plant in 
1964 and was amended i n 1974. Wa l nut Creek is the largest sewage treatment 
plant in Austin. It presently treats 25 million gallons per day (mgd). 
Austin operates four other city-owned facilities. These are Govalle plant, 
which treats 26 mgd ; Onion Creek plant, which is under construction and 
will be able to treat 18 mgd; (3) Williamson Creek plant, which treats 12 
mgd; and Hornsby Bend plant, which treats 2 mgd. 1 The Austin 
American-Statesman indicates that thirty- nine plants are currently in 
operation in Trav is County, and another twenty-nine are under construction 
or in the planning stages (figure 6.1). 

Travis County has experienced rapid growth in the past fifteen years. 
As a result, the city of Austin's treatment faciliti es have been pushed 
beyond their original capacities. The Wi lliamson Creek plant is currently 
undergoing expansion after a history of violating permit discharge 
standards. Al l of the city's treatment facilities are being expanded or 
have amendments to their original permits pending. 

75 



......, 

°' 

vi 
0 
c: 
:;:c 
("") ,..., .. 
)> 
c: 
(/! 

c+ ..... 
::::s 

~ 
~ ..... 
n 
Ill 
::::s 
I 
vi 
c+ 
QI 
c+ 
l'O 

~ 
::::s 

i 
n 

~ 
er 
l'O 

""" _, 

~ 
~ . 

, .. 

Travis County 
wastewater 
treatment facllltles 

Facili.ty status 
• Existing plant 
0 Existing pla".l·t under expansion 
• Permitted, but not In use · · 

or under construction · 
Pending or proposed 

Sixty-eight wa1tewattr treatment planti are In operation, 
under construction, ot In the plannlng 1tages In Travt1 County. 
BecauH almost an drainage In Travt1 County lead• to the Col· 
orado River, that 11 alto where the effluent from treatment 
plant• dral"'-' The majority of plant• are located along the river 
or along crM~• that flow Into the riv«. The chart befow lhowt 
which plant• discharge dlrectly Into creek• of the riv« and 
which plants dltpOH of wastewater by Irrigation. 

u.a~ 10 

m z 
< ...... 
70 
0 z 

"T1 3: ..... m 
l,Q z 
c: -i .., )> 
l'O I 

°' -0 
I IT1 ..... 70 

3: ...... 
-i 
-i 

-I ...... 
"'1 z 
Ill Ci) 

< ..... ...... 
VI z 
("") -i 
0 m 
c: x 
::s )> 
t+ vi 
'< 
.:: 

'. Ill 
VI 
t+ 
11) 

~ 
Ill 
t+ 
11) 
"'1 

-I 
"'1 
t1) 
Ill 
t+ 
3 
t1) 

' :I . t+ 

\ -n 
Ill 

. n _., 
' .' ..... ..... 

t+ ..... 
. t1) 

VI 



.. · --~---~ .. --r: -····· ·-·----·-- ·· . - ' ·-_ , .. . . . . . . . -· ..... --- ·· 
1. Trevis County MUD No. 1 - Lago Vista Plant 300,000 gpd I & D • 38. Austin School District - Manchaca School 5,400.gpd I • rn z 
2. TreaslJTe Resorts Inc. 20,000 gpd I 0 37. Bin Miiburn Inc. - Texas Oaks Three 300,000 gpd D 0 <: ... ... 3. Buddy W. Gregory 17,000 gpd I • 31!1. Robert A. ~orris - lampllghl vinage 1,000,000. gpd D 0 ;:Q 

4. WhltecHll Services - lake TraVts Town House 4,000 gpd I • 39. Doyle Hickerson - Windermere 2.000,000 gpd D • 0 z 
5. Pedernales Country Club - Brlarcllfl 15,000 gpd I • 40. John Lloyd Development Co . =~ 

Pl l!I. Travis County Waler Control and Improvement North Travis County MUD Ne!. 5 3.200,000 gpd D 0 7.: • 570,000 gpd D 0 -l Dfslrlcl - Point Venture Planf 2 10,000 gpd I '41. City of Pflugervllle 
):-

1. Mitchen Development Corporation of the 42. Doyle Hickerson 2,500,000 gpd D • r·· 
Southwest 350,000 gpd I 0 '43. Leon Parker - Sllverado Moblle Home Park 450.000 gpd D · • " 8. Travis County WCID Point Venture 1 36,000 gpd I • 44. Northeast Austin Venture l TD. - Chlmneyhlll 150.000 gpd 0 • '" ~ 9. Lakeway MUD No. t - Lakeway Inn & Marina 85,000 gpd I& D • '45. City of Manor 192.000 gpd D 0 ~ ..... 

tO. Lakeway MUD No. 1 - Central Plant 250,000 gpd ' • 48. Travis County MUD No. 2 - I _,. 
· 1 t . Lakeway MUD No. t - Austin -Manor Investments t .580,000 gpd I 0 -Lakeway World of Tennis tOS.000 gpd I & D • @city of Austin - Walnui Creek Plant Jo,000.000 eEd D Q z 

(;) 12. Lakeway Development Company - Hurst Creek 250,000 gpd I& D • 48. City of Austin - Govalle Plant . • 26,000.000 gpd D • 13. l11ke Travis Independent School District 49. Ken Burge - Carson Creek 250,000 gpd D 0 

I 
:z High School 20,000 gpd I • 50. City of Austin - Hornsby Bend 2.000.000 gpd I & D • _ _. 

t<t . Vina on lal<e Travis 42,000 gpd D • 5 t . Morris I<. Gully - Hunters Bend 950.000 gpd t 0 P1 • >< ts. /lllan R. Kleln - Commtinder's Point 90,000 gpd D 52. Travis County Rehabilitation Center 15,000 gpd I • )> 
tr. l r11vts \11'!:111 Svbdlvl!tlon Sec:lon II 6.000 gpd 0 • .. V' 53. City of Austin - Onion Creek Plan! t8.000.000 gpd D 
t 7 A 18. Splcewood Development Corp. expan!llon to 54. City of Austin - Wllllamson Cree). Plant &.000,000 gpd I & D 0 Balcones Village 285,000 gpd I 0 

55. Douglas lewis - Janes Ranch Plant 200.000 gpd I 0 ......, I 19. Texas Tumbleweed Restaurant 5,000 gpd I • 56. landmark Construction and Development ......, 
400,000 gpd I • 20. River Development Cor,poratlon Wilding Plant Soulhcrest Park · 10.000 gpd 0 • 21. Doyle Wiison Co. Hermosa Olllce Park t . .SOO gpd I 0 57. Adrian Coleman Thoroughbred F'P~I"!"'~ 65.000 gpd 0 • 22. Davenport Ranch 386,000 gpd I • 58. James C. Rogers 26.000 gpd D u 23. SI . Stephens Eplscopal School 25,000 gpd I • 59. Onion Creek Development Co. 345.0(1() gpd I • 2A. , loi:t Creek MUD t20,000 gpd I • 60. W. l. Gore and Associates 8.000 gpd I & D • 25. Eanes School District 24,000 gpd I • 6 t . 9111 Miiburn l11c. Au~lln MUC' l~o. ~ :!Cl" f'.lnn 90'1 I rJ 26. Travis Country 225,000 gpd I • 62. Storm Development Inc. Desau Plant t .540,000 gpd 0 l1 27. Austin School District - Oak Hiii School 7,500 gpd I • 63. Texas Commercial Investments 5.000.000 gpd D [) 

28. Aaron Investments Inc. 80,000 gpd D • 64. Austin Sunbelt Inc. -
2~. Janz, Martin & Devoe Treadwell 23.000 gpd I • SI. Micheal's Acedemy 32,000 ppd I • 30. · Glenn Neans - Valley View fl.cres 35.000 gpd 0 • 65. Lexington Development Co. - Uplands Plant 150.000 gpd I (1 
31. Bud Johnson - Country Air Mohlle Home Park 60,000 gpd D • 66. R1mdy Morine Development Co. -
32. South Austin Growth Corridor MUD No. 1 750.000 gpd D 0 Fincher Road 2.980.000 gpd D 0 
33. Southwest Travis County MUD No. 1 500,000 gpd D 0 67. Randy Morine Development Co. -
34. Dr. Paul Goetz 8,000 gpd I • Be11r Creek 540.000 gpd 0 0 
35. Marbrldge Foundation Inc. School 26,000 gpd I • 68. Doyle Wiison Co. - The Parke 1.270.000 gpd I 0 
NotH: gpd-Treatment capacity In gallons per ~!L .. ':.~~g11tlon D-dl1charge ----- ·-- ------ .. - ··"' ........ '" •.. , -~· _ .. ..... ~ ... ..---... .. ····--··- .. 



ENVIRONMENTAL PERMITTING IN TEXAS 

The initial construction of the Walnut Creek plant provided for one 27 
mgd primary treatment unit and one 18 mgd secondary unit. Under the 
original design, the plant would have a cumulative capacity of 54 mgd, 
consisting of two primary treatment modules able to treat 27 mgd each and 
three secondary treatment modules with a capacity of 18 mgd each . Figure 
6.2 provides a sketch of the plant's layout before and after construction 
was completed. The current discharge permit allows a monthly average flow 
of 25 mgd, which may contain up to 20 milligrams per liter (mg/l) of 
biochemical oxygen demand (BOD) and 20 mg/1 of total suspended solids 
(TSS) . However, a maximum of 30,000,000 gallons can be treated· due to 
problems at the Williamson Creek .treatment plant. Influent flows to the 
Walnut Creek plant are currently averaging 23 mgd and have been 
consistently below the 20/20 BOD/TSS permit limits since the facility came 
on line . The plant has had relatively little difficulty keeping the pH 
within permit limits. A pH of between 6.0 and 9.0 is the established 
permit limit for effluent . Due to the unusually large chlorine demand 
during the summer months, the chlorine residual infrequently drops below 
the minimum permit parameter of 1 mg/l. The chlorine residual has been 
lower than permit minimum requirements for effluent standards on several 
occasions in 1984. Chlorine is added to disinfect the treated effluent 
before it is released into Walnut Creek. 

Secondary treatment units have been bypassed during high-flow· periods 
caused by heavy spring rains to protect the activated sludge process. In 
all known instances, bypassed flows received full primary treatment and 
were chlorinated and mixed with the fully treated portion of the flow 
before being discharged . In spite of these high wet-weather flows the 
effluent quality has always met permit requirements. The Walnut Creek 
plant has an excellent compliance record and promptly reports any permit 
vio l ations to the city Water and Wastewater Department. 

The city has proposed expanding the facility to handle increasing 
influent flows, and construction is expected to be completed by 1987. 
Plant expansion is taking place in two stages . The construction of one 
additional primary and two secondary units, similar to the existing design , 
will raise the facility's capacity to 38 mgd before further modifications 
to enlarge the plant capacity to 54 mgd are begun. 

The City plans interim improvements, consisting of adding polymer feed 
faci l ities and improved flocculation methods to enhance the final settling 
of sludge, before the full expansion comes on line. These improvements 
will improve plant performance dur i ng the period when the secondary 
clarifiers are being built. Polymers cause the dispersed activated sludge 
particles to agglomerate into a larger mass which will, by its weight and 
mass, settle faster. Polymers are injected ahead of the secondary 
clarifiers to enhance capture of solids. Floe are small clumps of bacteria 
that digest suspended wastes during secondary treatment. 

78 



......,, 

'° 

NO SCALE 

HEADWORKS 
BUILDING 

. . ' 

MARTIN LUTHER KING JR. BLVD. 
••.! 

\' ' 
DIRT ACCESS~~ ROAD~, 

~r.::tt"'f:4tf""'""''...-- \\ 
.. · ::.,.•;,,• . ...._!,, " ' ' 'l 

CHLORINE 
CONTACT 

r - - J!.ASINS __ __i;L-

GRAVITY SLUDGE 
THICKENER 

1 PRIMARY-- r 

I CLARIFIER$ 

It 
IAND FLOW 

NEW I ~~~f ~~ZATION 
\\ICLARIFIEff'WEf"----

~ ~ ·: 

ACTIVATED 
SLUDGE 

COMPLEX 

...... 
' ' " I 

CHAIN LINK1· FEtlCE (TYP.) 

e Ii 1. · 11 ' l'!.1

1
1. 

~ O BPUERATIONS 

., '" ILDING 

FIG . .2. WALNUT CREEK WASTEWATER TREATMENT PLANT 

m z 
< -::0 
0 z x 
m 

'"r1 
z 

..... -i 

co > 
c: r .., 
tD 

,, 
m 

CJ\ 
::0 

I 
x -I\) -i 
-i -:z 

~ 
G> 

Al -....... 
~ 

:z 
c 
c+ 

-i 
m 

(") 
x , > 

ti> 
V') 

ti> 
~ 

~ 
Vt 
c+ 
ti> 
~ 
Al 
c+ 
ti> , 
-i , 
ti> 
Al 
c+ 
3 
ti> 
~ 
c+ ,, 
....... 
Al 
~ 
c+ 



ENVIRONMENTAL PERMITTING IN TEXAS 

6.2.l Existing Walnut Creek Facilities 

6.2.l.l Description of the Wastewater Treatment System 

An important aspect of the Walnut Creek facility is that the entire 
primary treatment process is confined to an underground area, restricting 
the level of volatile and odoriferous gases released into the air. This 
design was used to avoid the possibility of annoying odors drifting into 
residential and commercial areas in the vicinity. The enclosed underground 
area of the plant is under a slight vacuum to prevent the escape of odors, 
and the air used within the system is purified by activated carbon filters 
before being released into the atmosphere. Figure 6.3 provides a 
simplified flow diagram of the Walnut Creek plant. 

6.2.1.2 Primary Treatment 

Incoming raw sewage receives preliminary treatment in the form of 
screening and aerated grit removal in the headworks. The grit and solid 
debris collected in the bar screens is rinsed before it is disposed of in 
an on-site landfill. 

The flow is measured while passing through a measuring device known as 
a Parshall flume and is split between two primary clarifiers. The 
clarifiers are 120 feet square with circular sludge collector mechanisms 

. equipped with corner sweeps and scum skimmers. The primary sludge and scum 
transfer is removed by positive displacement, progressive cavity pumps. 
The plant's primary clarifiers remove an average of 70 percent suspended 
solids and 39 percent biological oxygen demand (BOD). · 

After primary sedimentation and clarification, the flow enters the 
flow equalization basins (FEBs). These large basins serve to even out the 
extremes in daily flow variations and to permit the wastewater flow to be 
pumped to the secondary portion of the plant at a constant rate. The FEBs 
also even out the organic loading on the aeration tanks and provide more 
efficient and stable activated sludge systems operation. Gravity moves the 
wastewater through the tunnel and primary treatment so that secondary 
treatment operates at a constant rate for 24 hours a day. 

Each rectangular FEB is equipped with two circular sludge collectors 
with corner sweeps, and air diffusion piping is provided around the 
periphery and between the sludge collectors. This equipment ensures that 
solids do not accumulate in the FEBs but are pumped to the aeration tanks 
with the basin effluent. Flow rates of up to 36 mgd are pumped to the 
secondary portion of the plant by settled wastewater pumps. Any flow in 
excess of 36 mgd is stored temporarily in the equalization basins. If the 
basin overflows, the excess flow is chlorinated and discharged to the 
plant's discharge point, also known as the outfall line. The total storage 
capacity of the FEBs is 5.4 million gallons. 

80 



ENVIRONMENTAL PERMITTING IN TEXAS 

Figure 6-3: Walnut Creek Wastewater Treatment Plant 
Simplifi ed Flow Diagram 

r-- '--UFl.U--!N-T~ 'lLT!RS 

I 
.I 
I 
I 
I 
I 

11 
Cl 
.:1 

r--
1 
I 
I 
I 

QU • .ORINE 
CONTACT' 8ASlNS 

FIG. 3 

- I 
. 1..,_; . ..-1 I 

AIRUl"TS I 

51 .. , 
.1 
L -, 

I 

I~ 
I~ ___ _J I 

I s 
WASTEWATER 
~Sl'ATIOff 

I" I L _____ L-_-..__._._ 

CHLORINE 

AERATED GRIT 
llAllNS 

I 
OYERF\.OW f 
r-~:i ~~ Ir 

J · I c'° __ 
-~:a-

----l 

SIMPLIFIED FLOW DIAGRAM 

R1 



ENVIRONMENTAL PERMITTING IN TEXAS 

Primary treatment ends and secondary treatment begins when the flow 
from the FEBs is pumped to two outside aeration basins . 

6.Z . 1.3 Effects of Secondary Treatment 

The secondary treatment uses aerobic bacteria to remove dissolved 
organic matter in wastewater. The activated sludge process speeds the work 
of the bacteria by bringing air and bacteria-laden sludge into close 
contact wi th the wastewater through a diffused air process. Secondary 
treatment consists of aeration, flocculation, and secondary clarification. 

The activated sludge process involves the following steps . Wastewater 
is added to and then dispersed in the activated sludge, called mixed 
liquor. Mixed liquor is a term used to describe the mixture of 
bacteria-laden sludge after it has had time to multiply in the primary 
phase of sewage treatment. The mixed liquor is aerated and suspended for 
the necessary time period in the aeration basins, then gently agitated in 
the flocculation tanks . This process stimulates agglomeration of the 
finely divided floe into large, heavy solids that will sink to the bottom 
of the tanks . (Floe are clumps of aerobic bacteria that digest the organic 
wastes suspended in the wastewater.) The activated sludge is separated by 
settling. Part of the settled activated sludge is returned to the aeration 
basins, where the excess is removed through controlled wasting to the 
sludge treatment facility at Hornsby Bend . The recycled sludge is stored 
and maintained at certain levels to ensure an adequate bacteria supply for 
aeration . 

The two secondary clarifiers are 140 feet square and 15 feet deep and 
are equipped with circular sludge collector mechanisms with corner sweeps. 
Six airlift return sludge pumps and three progressive cavity waste sludge 
pumps are provided for solids tran sfer. 

6.Z .1.4 Chlorination, Filtration, and Effluent Discharge Complete the 
Process 

Following secondary clarification, the flow is chlorinated as it 
enters the chlorine contact basins. These are two basins , each fifty-three 
feet square and 14.5 feet deep . They are equipped with a rotating circular 
sludge collector, similar to those used in secondary clarifiers. After 
chlorination, most of the effluent is filtered through dual media (sand and 
anthracite) filters and is then discharged into Walnut Creek. Chlorinated 
effluent in excess of 18 mgd is discharged directly into Walnut Creek. 
Design flow requires that chlorination last a minimum of twenty minutes 
before the water is discharged. The entire treatment process removes more 
than 90 percent of the organic matter before the wastewatet is released 
into Walnut Creek and the Colorado River. 

The filters 
filter influent. 

are cleaned by a pumped backwash system, supplied by 
Filter washing is accompanied by a surface scouring of 

82 



ENVIRONMENTAL PERMITTING IN TEXAS 

rotating agitators using nonpotable plant water. 

Effluent is conveyed into Walnut Creek through a ninety-six-inch 
on-site line to the headwall discharge structure on Walnut Creek. The 
facility's proposed expansion to 38 mgd by 1987 will cause interim permit 
standards to come into effect when the permit is amended, increasing the 
quantity of discharged effluent to 30 mgd from the original standard of 25 
mgd after polymers are in use. After polymerization is introduced, 
construction on the additional units will begin. The polymer units are 
supposed to reduce the amount of time required for the treatment process to 
take place so . that the clarifiers can continue to perform up to permit 
discharge standards during the construction period. 

The maximum discharge on any given day for both the original and 
interim effluent limitations does not exceed 62.5 mgd. This is also the 
case for the final permit discharge limitations. 

After construction of additional primary and secondary treatment 
units, the flow will be limited to an average daily flow based on a monthly 
average of 38 mgd, not to exceed a daily maximum flow of 100 mgd. Although 
the quantity of effluent was increased, the BOD/TSS levels were not changed 
from the initial permit limitations. 

\ 

6.2.1.5 Sludge Processing Facilities Handle Remaining Wastes 

The Hornsby Bend plant is the city's activated sludge processing 
facility. The present system relies primarily on lagoons and water 
hyacinth ponds to treat sludge from the Govalle and Walnut Creek plants, 
and wastewater from Bergstrom Air Force Base. A total of eight aerobic 
digesters are under construction at the Hornsby Bend plant. Originally, 
sludge was pumped directly from Walnut Creek to the existing 190-acre 
Hornsby Bend facility via a 6.5-mile, 12-inch sludge transfer force main. 
The last phase of the Walnut Creek initial construction included a sludge 
thickener at Walnut Creek and digesters at Hornsby Bend to aerobically 
digest thickened Walnut Creek sludges prior to land disposal at Hornsby 
Bend. These additions began in 1984. 

The thickener is a single circular gravity unit, with rotary sludge 
collectors and scum removal mechanisms, wholly enclosed within a separate 
superstructure for odor control. The unit receives waste-activated sludge 
at 0.5 percent solids for thickening and subsequent discharge to the sludge 
transfer force main. The two Walnut Creek digesters· at Hornsby Bend are 
high-rate anaerobic units, heated with recovered methane gas, and capable 
of operation as a single- or two-stage system. 

83 



ENVIRONMENTAL PERMITTING IN TEXAS 

6.2.2 Permit Requirements for the Walnut Creek Plant 

The plant's water permit wa s issued by the TDWR and approved by the 
EPA regional office in Dallas. Furthermore, the city issues permits to 
industrial users of its wastewater treatment systems and requires them to 
pretreat their wastes before discharging into the main municipal sewers . 

The proposed draft amendment to permit number 10543-11 is to increase 
the volume of discharged effluent from 25 mgd to 38 mgd by 1987. 2 However, 
the final amendment may differ in the number of gallons per day it will 
allow to be discharged. The city of Austin has increased in population so 
rapidly that it has become necessary to devise interim effluent limitations 
so that the facility may continue to operate in compliance with its permit 
requirements. Amendments to the original permit have been made in the past 
to accommodate construction activity and the plant 1 s capacity to adequately 
treat wastewater. Interim effluent limitations I, II, and final standards 
take into account different phases of construction. Interim standards must 
comply with the following considerations: 

1. The ·time period for which the discharge permit will be valid 
must be stated. 

a. The interim effluent li mitation I is valid from the date 
the permit is issued until the completion of polymer 
units. 

b. The interim effluent limitation II applies from- the time 
the polymer units are completed until the faci l ity has 
been completely expanded and construction is finished. 

c . The final effluent limitation is valid from the time the 
38 mgd facility is finished until further expansion is 
begun. 

2. Restrictions are placed on the average daily amount of effluent 
released from the treatment facility during any consecutive 
twelve-month period. In addition, a limit is placed on the 
maximum discharge allowed on any given day. 

a. The interim effluent limitation I states that the daily 
average will not exceed 25 mgd, and the maximum discharge 
will not exceed 62.5 mgd. 

b. The interim effluent limitation II states that the daily 
average will not exceed 30 mgd, and the maximum discharge 
will not exceed 62.5 mgd. 

c. The final effluent limitation states that the daily 
average wil l not exceed 38 mgd, and the maximum discharge 

84 



ENVIRONMENTAL PERMITTING IN TEXAS 

will not exceed 100 mgd. 

3. The required BOD/TSS effluent concentrations and the thirty-day 
average for effluent loading (kg or lbs/day) are provided for 
each effluent standard. 

4. The effluent is required to contain a chlorine residual of at 
least 1.0 mg/l after a detention time of at least twenty minutes 
(based on peak flow). This standard is applied to the quality 
of all discharged wastewater in order to comply with Department 
of Health standards for disinfection of harmful bacteria. 

5. The pH level of the effluent is specified to be not less than 
6.0 nor greater than 9.0 at any time. The pH test is not an 
average of samples and relies on the results of each grab 
sample. 3 

6.2.2. 1 Definitions of Tests Performed on Effluent 

Effluent tests are the primary methods used to monitor the plant ' s 
day-to-day performance . Because plant inspections by the EPA occur 